B E

SRR E BRI

ULTRA TRACE LABORATORY TEST REPORT

B4 43k (No. ): MTU-110059-22

<4 4% (Job No.): LOOSE050-0171

é‘?&% (Applicant) . /’%é?ﬁﬁ)@ﬁﬁ i&ﬂy’if’ﬁ%!‘?«’&ﬂ
H,  HbE (Address) s =

*in‘l’:/ﬁ #% (Sample Description) 7%5 z%i

R 4% B #A (Received Date) : 2011/05/30

%% B #A (ssused Date) 2 2011/05/31

B ﬁ g‘ (Sampler) ¢ -

3R & R (Test Results)

RAE B RIRF i RRER wHERE L ¥iA
< YA ]/ AL A — — — =
THEBPE=—FE#= | K 5E'J%i§2*%‘?$fi%%?u"a‘#%l‘ ix
£z 85 (DINP) Sz e k)m | 1.0 e
R FEE— R RES zﬁ%’uﬁﬁ%ﬁ$%% e
(DIDP) %4 ( Liquid AP 1.0 ppm
ME—_FH_TE Chromatography= 2 - .
(DBP) Mass spectromT_.—y Tm Ny - pp
ME-—FE®T AT I L |
R _TFEHE-2-TE e
EEE(DEHP) *Efﬁwﬂj 1.0 ppm
BME—_FHR-_EFE o
(DNOP) kAR 1.0 ppim

ﬁlﬁfﬁ%%m

354 % 2 A (Report Authorized Person)

*\ﬁ‘%%’kf*}ikﬁﬂ# &fikﬁfﬂ“%%‘ A%&z-ﬁ] 'Ul{*-aﬁaiu‘t z}i%*g,_?.

1f this repurt pe

ﬂ‘*—**l?xﬁ’%‘r?r fvﬂiﬂ

Reproduction or parts 1l publicity ar

cy, PR R A I N

METAL INDUSTRIES R&D CENTRE

iﬁii&?ﬁis.f#ﬁ'!ﬂ 7MB.

al for conformance judgon

f‘*ix‘ﬂi E!k)? #\ﬂ"r)‘ﬁiﬂimiai

1%
Val. This repurt 15 respansible |

n separte lorm.

1001 Kaonan Highway 811 Nantzu Kaohsiung Taiwan

BT ARSI &4 A 55 10013% 886-7-3513121

@& wn | A R 41 .‘;

Test Iedndogy De:e.oomem Section

Page: 1 OF 1




